
INSTALLATION

Parts Included
1	 Zombie Brake Pedal Pad
1	 Zombie Emblem
1	 Hardware Kit, including:

1	 5/16-24 x 5/8 Socket Head Cap Screw (SHCS)
1	 5/16” Split Lock Washer
1	 Flat Washer

1	 Installation Instructions

Please read and understand entire instructions before starting installation.

Thank you for choosing Küryakyn!

In order to protect you and others from possible injury and/
or property damage or loss, please pay close attention to all 
instructions, warnings, cautions and attention notes regarding 
the use and care of this product.

WARNING!	 THIS INDICATION ALERTS YOU TO THE FACT THAT IGNORING THE 
CONTENTS DESCRIBED HEREIN CAN RESULT IN POTENTIAL DEATH OR 
SERIOUS INJURY.

ATTENTION!	This indication alerts you to the fact that ignoring the contents described herein 
may negatively affect product performance and functionality.

Tools Suggested
Set of hex wrenches, combination wrenches or socket set and ratchet

Strictly observe the following guidelines in order to use the 
product properly and avoid potentially dangerous accidents.

Procedure
STEP 1	 Read and understand all steps in the instructions before starting the installation. 
Park the motorcycle on a hard, level surface and turn off the ignition.

STEP 2	 Remove the stock brake pedal cover.  Peel the rubber cover off or remove the 
acorn nut and washer on the underside of the pedal, depending which model you have.  Set 
the cover aside, it will not be re-used.

STEP 3	 Position the Zombie Brake Pedal Cover over the stock brake lever.

-cont.-

Fits: All Dressers, Road King and FLST models
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INSTALLATION

STEP 4	 From the underside of the lever, insert the included 5/16-18 SHCS screw, 5/16” split lock 
washer, and washer through the lever and thread it into the Zombie cover; tighten the screw.  See PIC.1.

STEP 5	 Ensure proper clearance and operation before riding the motorcycle.

WARNING!	 IMPROPER INSTALLATION OR USE OF THIS PRODUCT COULD RESULT IN SERIOUS 
INJURY OR DEATH.

ATTENTION!	It is the installer’s responsibility to ensure that all of the fasteners (including pre-assembled) 
are tightened before operation of the motorcycle. Küryakyn will not warranty components 
lost due to improper installation. Periodic maintenance may be required.

Ride On!
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PIC.1

Shop for other motorcycle foot controls and pegs on our website.

https://www.motorcycleid.com/foot-controls-pegs.html



